
Section I - PARTS (cont'd) 
LEFT & RIGHT CONTROL ASSEMBLY 

I-22



Section I - PARTS (cont'd) 
LEFT & RIGHT CONTROL ASSEMBLY 

 
	 1	 0907288	 5230 CONTROL ASSEMBLY 9 HANDLES	 1 
	 2	 0907289	 5230 CONTROL ASSEMBLY RH 6H	 1 
	 3	 0302457	 CONTROL CABLE		  5 
	 4	 0303008	 CLEVIS - ADJUSTABLE	 3 
	 5	 0303093	 CONTROL VALVE, VDP11DDDC110	 1 
	 6	 0303094	 VALVE, 5 SPOOL PARKER	 1 
	 7	 0303427	 CONTROL CABLE		  10 
	 8	 0400103	 5/16-18 X 1 1/4 HHCS GR.5, ZP	 9 
	 9	 0400122	 3/8-16 X 1 1/4 HHCS GR.5,ZP	 6 
	 10	 0400382	 5/16-18 NYLOCK HEX NUT ZP	 11 
	 11	 0400383	 5/16-24 HEX NUT ZP		 27 
	 12	 0400392	 3/8-16 NYLOCK HEX NUT ZP	 12 
	 13	 0400466	 LOCKWASHER, 5/16" INTERNAL TOOTH	 27 
	 14	 0711249	 PLATE - CONTROL BOX	 2 
	 15	 0711250	 PLATE - CONTROL BOX	 1 
	 16	 0717827	 PLATE - VALVE MOUNTING	 1 
	 17	 0801054	 CONNECTOR - CONTROL CABLE	 6 

I-23

	 ITEM	 PART NUMBER		  DESCRIPTION	 QTY


	5230_parts_manual.pdf
	5230_parts_toc
	5230_parts_01
	5230_parts_02
	5230_parts_03




